
ENVIRONMENTAL IMPACT ASSESSMENT REPORT

For

ENHANCEMENT OF CAMPHOR AND ITS
DERIVATIVES PRODUCTION &

INCREASE IN TOTAL LAND AREA

By

M/s KANCHI KARPOORAM LIMITED

At

Sy.No. 669, 672, 670/2, 676/1 &674/1,667/1,668/1,668/2A,
667/2,668/2,667/2A, 668/2A&670/1

VILLAGE: ENADUR
TEHSIL: KANCHEEPURAM

DISTRICT: KANCHEEPURAM
STATE: TAMILNADU

EIA Consultant

HUBERT ENVIRO CARE SYSTEMS (P) LTD, CHENNAI

AUGUST 2019



M/s Kanchi Karpooram Ltd EIA/EMP Report

Page 2 of 282

ACKNOWLEDGEMENT

The following personnel are gratefully acknowledged for their fullest support in collection,
compilation of needful data regarding the project and kind cooperation in fulfilling the report
on Environmental Impact Assessment (EIA) report of ‘’Enhancement of Camphor and Its
[...]
VOC 5 3 6 Individual

condenser --

3 DG 1(kVA) Noise 1 x 250* 1 x 380 1 x 380 Acoustic
enclosures --

4 DG 2 (kVA) Noise 1 x 180 - 1 x 180 Acoustic
enclosures --

Note: *1 x 250(Not in Use) will be removed during expansion

Mitigation Measures

 Emissions from DG &TFH : The emissions from DG and TFH will be predominantly PM,
SO2 and NOx where adequate stack height is provided as per the TNPCB Norms to
ensure proper dispersion of these pollutants and also inbuilt acoustic enclosure is
provided in order to meet the National Ambient Air Quality standards prescribed by
CPCB.

 Distillations columns & Reactors: Pumping of feed to all the Reactors / distillation
Columns will be done through a Flow meter which ensures better control and will avoid
human errors. Additional Cooling condenser will be provided for Dehydrogenation



M/s Kanchi Karpooram Ltd EIA/EMP Report

Page 82 of 282

section which will prevent the loss of Xylene/VOCs. KKL will be installing a Chilling Plant
to prevent / reduce loss of Xylene and Acetic acid.

 3.39 acres (33.12%) land is allocated for Green Belt& 68% of Green belt is being
developed & maintained remaining 32% of Green Belt will be developed during
expansion. This will mitigate the emissions.

 Ash generation from fire wood is 8 kg/day in existing &14 kg/day after expansion. Ash
from fire wood is also being taken by farmers to be used in their fields.  Partial quantity is
being used to Green belt within project.

 Prequently monitoring the Ambient Air quality of the premises conforms to the national
ambient air quality standards. Existing Environmental Test reports enclosed as
Annexure-18.

2.24.3 Noise Environment

Impact

Noise generation sources during operation phase are classified into two categories:

 Stationary sources due to operation of heavy duty machineries at the project site like
Compressors, DG sets, Pumps etc.

 Mobile sources corresponding to mainly vehicular traffic for staff mobilization,
materials, material transportation, liquid fuel transportation to project site, etc.

 Vibrations are expected to be generated by various activities associated with the
proposed project during operational phase. The impact of vibrations beyond the site
would be negligible during normal operation phase. However, the impacts on workers
engaged in the plant area would be considerable due to occupational exposure.

 The proposed fixed major equipment/units such as compressors, pumps, DG sets
etc., also generate vibrations during operational phase and may cause exposures to
the workers/operators engaged at these units.

Mitigation Measures

 The major noise generating equipment like Compressors, DG sets, pumps etc. will
be enclosed in an acoustic enclosure designed for an insertion loss of 25 dB (A) and
silencers to other equipment etc.

 Major noise generating equipment will be designed with 85 dB (A) ensuring
cumulative noise at 1.0 m remains at 85 dB (A).

 The occupational noise exposure to the workers in the form of eight hourly time
weighted average will be maintained well within the prescribed Occupational Safety
and Health Administration (OSHA) standard limits.

 Adequate PPE will be provided to the staff exposing to noise risks.
 Acoustic silencers will be provided in equipment wherever necessary.
 Acoustic design with sound proof glass paneling will be provided for critical operator

cabins / control rooms of individual modules as well as central control facilities.
 Periodic maintenance of the equipment to be used in the developmental works will be

carried out. Worn out parts will be replaced and rotating parts will be lubricated to
minimize noise emissions.



M/s Kanchi Karpooram Ltd EIA/EMP Report

Page 83 of 282

 Implementation of greenbelt for noise attenuation will be undertaken: shrub
plantation; landscaping with horticulture; and Tree plantation at vehicle parking areas
and along approach roads.

 Ambient noise levels will be monitored at regular intervals during operational phase
of the project.

 Transportation Management Plan will be prepared and the transportation of
construction materials will be planned in line with the same.

2.24.4 Water Environment

Potential Impact due to Location

Impact on Existing Water Resources

Water requirement of existing unit was mainly for saponification washings, cooling water,
domestic use& green belt etc.The total water requirement for the existing unit is 28.1 KLD, of
which 21.2 KLD is fresh water and 6.9 KLD is treated water. The water requirement is met
through Bore wells located within the plant premises.

Sewage (9.0KLD) is generated from domestic use, disposed through septic tank followed by
soakpit. An effluent is generated from saponification washings (6.5KLD) and cooling tower
blowdown (1.0KLD). The wastewater from saponification washings is being used for Green
Belt. Cooling Tower blowdown is treated in dedicated ETP, treated water used for utilities.
Hence no adverse impacts due to existing facility on water environment.

The water requirement will be met through existing bore well (3Nos) within the project
premises. NOC is obtained for abstracting ground water is enclosed as Annexure-20. Water
balance chart for the Existing facility is shown in Figure 2-12 and enclosed as Annexure-8
& water balance chart for the proposed expansion is appended in Figure 2-13 and also
enclosed as Annexure-9.

Impact on Proposed Water Resources

The total water requirement during construction phase will be 50 KLD and operational phase
will be 96KLD, of which 77.5 KLD is fresh water (direct use 19 KLD, pretreated 36KLD and
reuse water 22.5KLD) and 18.5 KLD is treated water. The total water requirement is met
through bore wells (3Nos) located within the Plant premises. NOC is obtained from Water
resource Department Tamil Nadu for abstraction of Ground Water is enclosed as Annexure-
20.

Industrial wastewater generation from saponification washings (9.5 KLD) & Cooling Tower
(2.0KLD) blow down; it will be treated in existing 20 KLD of ETP. ZLD Concept will be
proposed for expansion project. Treated water will be used for Cooling Tower makeup, floor
washings and firewater storage tank makeup.

Domestic effluent will be treated in proposed 10 KLD of packed STP. Treated domestic
wastewater will be used for Green Belt. Treated wastewater is being recycled within the
facility.Hence no adverse impact due to the proposed project on water environment.

Impacts to Surface Water Bodies



M/s Kanchi Karpooram Ltd EIA/EMP Report

Page 84 of 282

The surface water and groundwater are the life line of the villages. All the ponds in the area
are working as recharge sites for the under lying groundwater and hence the surface water
and ground water systems are acting like a single unit and therefore cannot be seen in
Isolation.

Any contamination in surface drainage due to operation of project could collapse the system
and will have serious impacts to the water resources especially the availability of potable
water in the PIA area. The impacts will be high in the core area especially the 5.0 km radius
area.

Therefore, the proponent will maintain ZLD (Zero waste discharge) Concept to the existing
ETP whose design is for 20 KLD and the existing inflow is 6.5 KLD and after expansion it is
expected to be 11.5 KLD.

The RO permeate water of 9.0 KLD will be utilized in Cooling Tower makeup water. The RO
rejects water of 2.5 KLD will be used in fire water make up and floor washings. Impervious
Solar Pond of 120 Sq.mts will be utilized as backup provision.

Suitable flow meter and control mechanism will be deployed to ensure no water will be
discharged outside. Thus, there will be no impact on ground water and surface water
Environment.

Mitigation Measures

Though the proposed development is withdrawing ground water, the following measures
proposed as a part of development to improve the ground water scenario and also to ensure
that ground water is not contaminated.

Strategic plans such as implementing the following structures for rainfall harvesting and
groundwater recharging purposes in project site will be adhered.

 Recharge pits
 Only roof-top rain water harvesting
 Rainwater storage ponds/tanks
 Storage cum recharge ponds
 Monitoring of water quality and groundwater level variations in the project site.

Impacts due to waste water generation

The source of wastewater generation from the project is as follows:

 Industrial process wastewater/effluent(Saponification washings)
 cooling water blow down
 Domestic wastewater/Sewage
 Area/floor washings, etc.

The details of wastewater quantities to be generated from the project are discussed in
Section 4.3.6. The untreated wastewater if discharged into nearby surface water may
affect the surface water and/or if disposed of on land without treatment may pollute the
ground and surface water.



M/s Kanchi Karpooram Ltd EIA/EMP Report

Page 85 of 282

Mitigation Measures

Various mitigation measures are proposed to be adopted to minimize the impact if any on
the water environment due to the wastewater/runoff generation during the operation phase
of the project.

 Institutional arrangement for monitoring of water by pollution.
 Corrective and preventive measures if any contamination happens.
 Monitoring should ensure early determination of any threats to water resources in

terms of contamination.
 If contaminated, proper expertise will be brought to schematize the various recharge

mechanism to reduce or nullify the impact effects.

2.24.4.1 Waste water quality, quantity and treatment methods
The sewage from domestic use will be treated in proposed Packaged STP. Process
description of Packed STP is as follow:

Process description of Packaged STP:



M/s Kanchi Karpooram Ltd EIA/EMP Report

Page 86 of 282

Figure 2-19Sectional View of Package Sewage Treatment Plant

Table 2-30 Package STP Inlet &outlet characteristics of domestic wastewater

S. No Parameter HECS-Daiki STP
Inlet

HECS-Daiki STP
Outlet

MoEF &CC
Standard

1 pH 3.0-8.0 6.0-8.0 6.5-9.0
2 BOD (mg/l) 300 20 <20
3 COD (mg/l) 500 <50 -
4 TSS (mg/l) 240 <30 <50
5 Oil & Grease (mg/l) 40 <10 -
6 T-N (mg/l) 50 <45 -
7 F. Coliform (MPN/100ml) 600 <100 <1000

Process description for ETP

The Process Flow Diagram of ETP for existing and proposed facility is shown in Figure
2-14.

Stage 1 Primary Treatment

 All Effluent will pass through a Bar Screen Chamber to remove solids and other larger
sized floating substances which is likely to clog pumping machinery.

 Effluent after screening will enter into Oil Separation Tank provided with a baffle and Tee
to remove free oil. Oil will be removed periodically, manually, being a small amount. If
required Oil Skimmer will be provided.

 The Oil Free effluent will be collected in a tank provided with a diffuse Aeration System
for effluent pH homogenization. This effluent will be Neutralize by addition of Acids. The
neutral effluent will be pumped to the Flash mixer for further treatment.

 Alum solution will be added for final pH correction and to improve the settling of effluent
entering into the flash mixer. For floc formation suitable polyelectrolytewill be added in
the flash mixer which increases the floc size to increase the settling rate of solids.

 The effluent will be taken to Clariflocculator to settle solids. The settled sludge from the
bottom of the Clariflocculator will be sent to the sludge drying beds/Decanter for



M/s Kanchi Karpooram Ltd EIA/EMP Report

Page 87 of 282

dewatering. Filtrate from the beds will be sent back to the Equalization Tank and sludge
cake will be send to CHWTSDF for disposal. Primary clarification/treatment is expected
to reduce BOD – COD by about 40 to 50%. After primary treatment, effluent will enter
into Anaerobic Tank for biological treatment.

Stage 2 Biological Treatment

The biological treatment will be in two stages of Anaerobic (Upflow Anaerobic) and Aerobic
(Activated Sludge Process)

Up flow Anaerobic Filter

The effluent from the Clarifloculator will enter into up flow anaerobic Bioreactor for BOD
and COD reduction. The anaerobic system consists of plastic media on which anaerobic
bacteria will be cultivated which will degrade the organic matter which in turn will reduce
BOD & COD of the effluent.

Effluent will move upwards in the Anaerobic Bioreactor thereby coming in contact with
microbes. To develop microbes, sewage/cow dung or similar seeding will be used. Once
microbes are developed, effluent will be added in increments of 5%, reaching to 100 %
over a time. Seeding and cultivation process is expected to be 15-30 days.Effluent
BOD/COD reduction across Anaerobic Process is expected to be 75 to 80%.

Activated Sludge Process

After anaerobic process, effluent will be further treated by Activated Sludge Process (ASP)
to further reduce BOD/COD and meet prescribed limits for disposal. Activated Sludge
Process will comprise of the following

 An Aeration Tank equipped with Self closing diffusers powered by Twin Lobe Blowers.
 Secondary Clarifiers for settling of biological sludge which will be recycled back to

Aeration tank
 Return sludge pumps to recycle settled sludge in the secondary clarifiers back to the

aeration tank
 In the activated sludge process, the bacteria in the Aeration Tank will degrade the

organic matter into simple substances like minerals and water thus reducing its BOD
and COD up to 80 to 90%. I

The Aeration Tank Extended Aeration System is designed on the following basis:

 Self-closing diffusers are provided on the floor of the Aeration Tank, which feed
air. In the Aeration Tank there is a mixture of incoming organic waste, return
sludge and air provided by fine bubble diffusers. After 24 hrs of aeration mixture
of microbes & organic waste is sent to Secondary Clarifiers for separation of
sludge from water. The sludge is settled whereas the clear effluent overflows to
the Treated Water Tank.

 The settled sludge will be recycled back to the Aeration Tank using the Return
Sludge Pumps to maintain the 3000mg/l of MLSS concentration. Excess sludge
will be sent to sludge drying beds for dewatering purpose, in a calculated



M/s Kanchi Karpooram Ltd EIA/EMP Report

Page 88 of 282

quantity. The dried sludge from the beds will be used as manure whereas the
filtrate will be sent to raw effluent sump. Activated sludge process is expected
to reduce the BOD/COD by 80 to 90 %.

Stage 3 Tertiary Treatment

The effluent after biological treatment will be further treated to reduce BOD and COD using
Pressure Sand Filter and Activated Carbon Filter to remove all the suspended solids and
to remove colour. This step will reduce BOD and consequentially COD.

Stage 4 Reverse Osmosis

To reduce Total dissolved solids, effluent will be processed in a Reverse Osmosis system.
Here high pressure pumps force effluent through membranes, which allow only water to
pass through (permeate) retaining all the dissolved salts (reject). Permeate will be sent back
for reuse.

Mitigation measures

 ETP to treat industrial effluents.
 Treated water from ETP is being used for Green belt and Floor/area washings.
 The sewage from domestic use will be treated in STP.
 The runoff from uncontaminated areas will be used for greenbelt area.

PCB authorization for Hazardous waste disposal will be obtained. Agreement made with
TSDF approved dealers for safe disposal of hazardous wastes is enclosed as Annexure-11.
The wastewater from ETP is being used for Green belt and Floor/area washings within the
facility. There will be no discharge to land environment.Anticipated characteristics of
effluents are provided in Table 2-31. The existing and proposed ETP flow diagram enclosed
as Annexure-27. The proposed STP flow diagram is provided in Annexure-26.

Table 2-31: Characteristics of Effluent Generated (Composite)

S.
No. Parameters ETP Inlet ETP Outlet RO Permeate

TNPCB  Tolerance Limits
for Trade Effluents water
into Inland surface water

1 pH 3-5 7.0-8.0 7.0-8.0 5.5 to 9